

UNIVERSAL
ANODISERS



Universal Anodisers Test Report Summary

ULTRAVIOLET DEGRADATION TESTING

TESTING AUTHORITY

Unisearch - University of New South Wales

NATURE OF TEST

Samples of Universal Hardcoat exposed to an accelerated UV irradiation test, total duration equivalent to fifty years of UV exposure in Sydney, Australia

RESULTS SUMMARY

Sample – Matt Finish – No change

Sample – Polished Finish – Extremely faint yellow discoloration

Sample – Bright Dark – No change

Full test details are available on request

Universal Anodisers Pty Ltd

207 Newton Road

Wetherill Park

NSW - 2164

Australia

Phone: +61 2 9756 6333

Fax: +61 2 9756 6395

Email: anodise@bigpond.com